


 
 

Comprehensive Liquids Waste and Materials Management Plan 

Deepwater Horizon MC252 

 
 

 

 

 

 

Deepwater Horizon MC252  

Comprehensive Liquids Waste and Materials 
Management Plan 

 
 

 
 
 
 
 
  
 



 

Deepwater Horizon MC252 
Comprehensive Liquids Waste and Materials Management Plan 
 

 

 

 

 Page ii   

17 August 2010

Table of Contents 

 

1 INTRODUCTION 1 
1.1 BACKGROUND 1 

1.2 WASTES ADDRESSED 2 
 
2 WASTE STREAM IDENTIFICATION, CHARACTERIZATION,  

 AND MANAGEMENT 3 
2.1 WASTE STREAM IDENTIFICATION AND CHARACTERIZATION 3 

2.2 WASTE STREAM MANAGEMENT 7 
 
3 WASTE TRACKING SYSTEM/REPORTING PLAN 11 

 
4 SAMPLING AND ANALYSIS PLAN FOR LIQUID STREAMS 12 

 
5 ON-SHORE TREATMENT AND DISPOSAL/LIQUID MANAGEMENT 13 
[...]
Staging Area - St. Mary's

TOTALS

Staging Area - Slidell

Staging Area - Hopedale

Staging Area - Lafitte

Page 3 of 3



 

Deepwater Horizon MC252 
Comprehensive Liquids Waste and Materials Management Plan 
 

 

 

 

    

20 August 2010

Appendix C 

Oil Spill Response Evaluation for the C.C. Williams WWTP 



 

 

Tetra Tech, Inc. 

 

101 Church Street, Suite 201; Huntsville, AL 35801 
Tel 256.551.0222   Fax 256.551.0436   www.tetratech.com 

 

TECHNICAL MEMORANDUM 

 
 
TO:  Tony Fisher, MAWSS 
 
FROM:  Joe R. Tamburini, Mike Schmidt, and Christian Dunaway 
 
DATE:  June 1, 2010 
 
SUBJECT: Oil Spill Response Evaluation for the C.C. Williams WWTP 
 

 
EXECUTIVE SUMMARY 

Tetra Tech has evaluated the C.C. Williams WWTP for its ability to handle an increase in loading 
resulting from clean-up of the BP oil spill in the Gulf of Mexico.  Tetra Tech evaluated the 
following areas with respect to treatment capacity to determine the additional oil spill load that 
can be accepted at the WWTP: 

§ HPO reactor capacity 

§ Oxygen delivery system capacity 

§ Solids handling capacity 

This analysis determined that the C.C. Williams WWTP could accept an additional 0.20 MGD 
(200,000 gallons per day) of high strength waste combined from Apex Environmental and Liquid 
Environmental.  This would represent an increase of approximately 3 times the current hydraulic 
loading to the facility from these two industries. 

Tetra Tech recommends implementing this addition by accepting an additional 100,000 gallons 
per day (gpd) initially and evaluating its effect over the period of one week.  The evaluation 
period should include monitoring the DO to make sure it can be kept within normal limits along 
with secondary clarifier settleometer tests, SVI, and effluent BOD and TSS concentrations.  If 
there is no deterioration in any of these parameters, Tetra Tech recommends increasing the 
loading by an additional 50,000 gpd and evaluating for one week, followed by another 
50,000 gpd increase the following week.  This would bring the total additional flow to 
200,000 gpd combined. 

While receiving the additional high strength flow, it is recommended that MAWSS continue to 
closely monitor the parameters listed above.  Should MAWSS observe that the additional high 
strength flow is stressing the treatment process, it could elect to implement enhanced primary 



 

   

2 

clarification (with the addition of ferric chloride coagulant to optimize BOD removal in the 
primary clarifiers), and hence, allow an increase in the influent organic loading to the WWTP. 

INTRODUCTION 

The purpose of this technical memorandum is to evaluate the existing C.C. Williams WWTP for 
its ability to handle an increase in loading resulting from clean-up of the BP oil spill in the Gulf 
of Mexico.  The goal of this study was to determine the effect on the treatment system of 
accepting significant quantities of pretreated seawater oil spill waste.  This was a fast track 
project and Tetra Tech was able to successfully pull together a team that was able to respond 
quickly, and has presented those findings verbally to Mobile Area Water and Sewer System 
(MAWSS) staff.  This memorandum summarizes those findings. 

Table 1 – Influent Data Analysis (Jan 2009- Apr 2010) 

Parameter Average Max Month 

Flow, MGD 21.1 40.86 

BOD, mg/L 234 384 

BOD, lbs/day 41,526 72,597 

TSS, mg/L 222 329 

TSS, lbs/day 41,970 44,389 

NH3-N, mg/L 22.79 37.40 

NH3-N, lbs/day 4,645 7,928 

 

ANTICIPATED WASTEWATER CHARACTERISTICS 

The additional wastewater from the oil spill cleanup efforts is expected to come to the C.C. 
Williams WWTP from two different sources:  Apex and Liquid Environmental.  The anticipated 
flowrate from these CWTs is not high compared to the influent flow to the WWTP; however, the 
expected BOD loading is considerably higher than domestic wastewater.  The loading 
characteristics from all five CWTs in the area are summarized in Table 2. 

Table 2 – CWT Influent Loading Summary 

Wastewater 
Contributor 

Current Flow 
(MGD) 

Current BOD 
(mg/L) 

Oil Recovery Co. 0.014 15,976 

Apex Environmental 0.056 3,420
1
 

Aaron Oil 0.010 25,765 

Liquid Environmental 0.022 3,670
2
 

IWS, Inc. 0.027 3,854
2
 

Note 1:  Since only one month’s data (April 2010) was available, this number represents the maximum value 
recorded during that month.  For reference, the average BOD load for that month was 2,400 mg/L. 

Note 2:  Maximum month value. 



 

   

3 

The evaluation of treatment plant capacity only considered additional wastewater loadings from 
Apex Environmental and Liquid Environmental since they were the only two companies to 
commit prior to commencing the evaluation. 

CAPACITY – HIGH PURITY OXYGEN (HPO) REACTORS 

Each HPO reactor has two parallel trains the length of the basin with a dividing wall in the 
middle.  Each train has four equally sized cells with a mixer in each cell of varying horsepower 
motors to mix the oxygen into the mixed liquor and transfer oxygen to create a dissolved oxygen 
concentration.  Since there are four individual process trains that can be isolated, one train could 
be taken offline for maintenance without devastating consequences to the treatment process as 
long as maintenance is only for a short period.  For the purposes of this evaluation, one train was 
assumed to be out of service.  The design criteria for the HPO reactors are provided in Table 3. 

Table 3– HPO Design Specifications 

Parameter Value 

Number of Reactors 2 

Size of Reactor, L x W x H, ft 200 x 92 x 12.8 

Total Reactor Volume, MG 3.52 

Number of Trains in each Reactor 2 

Number of Cells in each Train 4 

Mixer Motor Sizes, hp Cell 1:  75 

Cell 2:  60 

Cell 3:  60 

Cell 4:  50 

 

Since the additional flowrate is not anticipated to be large compared to the current MAWSS 
influent flowrate, Tetra Tech did not evaluate the HPO reactors in terms of hydraulic capacity.  
However, since the influent BOD concentration is significant, the most important parameter for 
evaluating these aeration tanks is the space loading, which is the mass of BOD per day per 
1,000 cubic feet of reactor volume (lbs BOD/1000 ft3).  This parameter tells us how much of an 
organic load the organisms in the reactor can consume per day.  The criteria for evaluating space 
loading vary depending on the HPO reactor configuration, the design dissolved oxygen (DO) 
concentration, the size of the motors on the mixers, and the design mixed liquor concentration.  
High purity oxygen activated sludge systems generally operate between 80 and 
200 lbs BOD/1000 ft3.  For the short term investigation being performed here, it would be 
acceptable to allow for 140 lbs BOD/1000 ft3 to be processed by these reactors. 

Assuming that there are three of the four trains in service, and an allowable space loading of 
140 lbs BOD/1000 ft3/day, the HPO reactors could handle an increase of approximately 3 times 
the influent flow from Apex Environmental and from Liquid Environmental, bringing the 
allowable flowrate from those users to 0.16 MGD and 0.06 MGD, respectively. 



 

   

4 

HPO Reactors Conclusion 

Assuming that there are three of the four trains in service, the HPO reactors could handle an 
increase of approximately three times (3x) the influent flow from Apex Environmental and from 
Liquid Environmental, bringing the allowable flowrate from those users to 0.16 MGD and 0.06 

MGD, respectively. 

CAPACITY – OXYGEN DELIVERY SYSTEM 

The HPO reactors are supplied with high purity oxygen from an on-site oxygen generation system 
that can produce approximately 20 tons per day of oxygen.  There is also a liquid oxygen storage 
and delivery system with a storage capacity of 50 tons that can be used to supplement the oxygen 
generation system. 

The evaluation assumed that the on-site generation system would be used to meet the average 
oxygen demands.  During maximum month and peak day oxygen demand periods, the liquid 
oxygen system would be used to supplement the oxygen generation system in order to meet the 
system’s overall oxygen demands. 

Oxygen Delivery System Conclusions 

Based on historical influent BOD loadings and primary clarifier removal efficiencies, there is 
approximately 2.8 tons per day of oxygen generation capacity available on average to treat 
additional loading.  Assuming an average oxygen demand of 1.0 pound of oxygen per pound of 
BOD removed and a BOD concentration of 3,500 mg/L for the additional waste from Apex 
Environmental and Liquid Environmental, this is equivalent to approximately 0.2 MGD of 

additional treatment capacity. 

During maximum month loading conditions, it is estimated that between 6 to 9 tons per day of 
liquid oxygen will be required to supplement the oxygen generation system.  Based on the storage 
capacity of 50 tons, this will require refilling the liquid oxygen storage tank approximately 

once a week during periods of peak BOD loading. 

CAPACITY – SOLIDS HANDLING: 

The following discussion covers the solids handling facilities and their limitations relative to 
handling current and future solids production at the C.C. Williams WWTP. The evaluation is 
based on the operating data, previous reports, review of plans, and communication with plant 
personnel.  

Tetra Tech has reviewed data from the C.C. Williams WWTP between January 2009 and April 
2010. The data analysis focused on influent loadings and how they affect the downstream solids 
processing facilities.  The influent data was already summarized in Table 1 previously. 



 

   

5 

Solids Balance Evaluation 

An Excel spreadsheet model was developed and calibrated to the actual solids production at the 
C.C. Williams WWTP.  This solids balance was developed for the average daily and maximum 
month flowrates. The results of the solids balance are summarized in Table 4.  The solids balance 
estimates were used to evaluate the existing solids handling facility capacity.  

Table 4– Solids Balance Summary 

 Current 

Parameter Average Max. Month 

Influent WWTP Flow, MGD 24.44 40.86 

Raw Sludge, gal/d 29,894 49,965 

Raw Sludge, lbs/d 12,740 21,294 

Waste Activated Sludge, gal/d 345,650 577,838 

Waste Activated Sludge, lbs/d 36,247 60,596 

Gravity Thickened Sludge, gal/d 23,481 39,248 

Gravity Thickened Sludge, lbs/d 12,729 21,276 

Thickening Centrifuge TWAS, gal/d 76,498 127,885 

Thickening Centrifuge TWAS, lb/d 29,904 49,992 

Anaerobically Digested Solids, gal/day 136,523 309,376 

Anaerobically Digested Solids, lb/d 25,097 41,283 

Dewatering Centrifuge Cake, dt/d 11.4 18.8 

Dewatering Centrifuge Cake, cy/d 57 94 

 

Existing Solids handling facilities 

Major C.C. Williams solids handling process components include: 
 

§ Gravity thickeners: Primary solids (PS) are pumped directly from the primary clarifiers to 
the gravity thickeners to remove some water prior to anaerobic digestion. 

§ Centrifuge thickening: Wasted activated sludge is pumped from the secondary clarifiers 
to the centrifuges for thickening prior to anaerobic digestion. 

§ Anaerobic digestion: Thickened primary sludge and TWAS are pumped to the anaerobic 
digesters for stabilization. 

§ Centrifuges: Anaerobically digested biosolids are pumped from the anaerobic digesters to 
the centrifuges for dewatering prior to agricultural land application. 

Gravity Thickener 

At the average daily flow operating condition, the raw primary sludge flowrate is approximately 
29,894 gallons per day at a concentration of approximately 5.11 percent, for an average of 
12,740 pounds of primary sludge per day.  Raw primary sludge is pumped to a gravity thickener 
where it further settles and thickens to a solids concentration of 6.5 percent.  The gravity 



 

   

6 

thickener has a surface area of approximately 2,730 ft2.  The solids loading rate and overflow 
loading rate to the gravity thickener are 4.66 lb/ft2/day and 10.93 gal/ft2/day, respectively, which 
are far below the typical loading rates for a gravity thickener (20 lb/ft2/day and 400 gal/ft2/day, 
respectively).  Therefore, the gravity thickener has significant capacity available. 

Centrifuge Thickening 

At the average daily flow operating condition, the WAS flowrate has averaged 345,650 gallons 
per day at a concentration of approximately 1.26 percent for an average of 36,247 pounds of 
WAS per day.  Waste activated sludge is pumped to the thickening centrifuges and thickened to 
an average concentration of 5.5 percent.  There are two thickening centrifuges typically operated 
at 24 hours per day, 7 days per week.  The centrifuges are capable of operating at up to 160 gpm. 
The two centrifuges have a combined nameplate capacity of 320 gpm. At the average daily flow 
operating condition, the hydraulic loading rate to the thickening centrifuges is 240 gpm.  
Therefore, the thickening centrifuges have enough capacity to receive additional WAS loading 
from secondary clarifiers for thickening. At the maximum monthly flow operating condition, the 
hydraulic loading rate to the thickening centrifuges is 400 gpm, which is much higher than the 
centrifuge maximum capacity. One additional thickening centrifuge will be required for this 
condition. 

Primary Digesters 

Thickened raw primary sludge and thickened WAS are pumped to the three primary anaerobic 
digesters.  The primary anaerobic digesters are 68 feet in diameter with a 26-foot side-water 
depth, for a volume of 0.71 MG per digester and a total of 2.12 MG.  The average volatile solids 
concentration of the sludge entering the digesters averaged 63 percent for the January 2009 to 
April 2010 time period.  The volatile solids concentration leaving the digesters averages 
approximately 62 percent from the same period.   

According to the USEPA, the minimum recommended conditions for anaerobic digestion are 
15 days solids residence time (SRT) at a temperature of 35 degrees Celsius (°C).  At the average 
daily flow operating condition, the average SRT in the primary digesters at the WWTP is 
15.8 days, which is just above the 15-day USEPA SRT recommendation.  This demonstrates that 
the digesters are adequate to meet the current sludge production requirements, but should be 
evaluated in the near future to assure adequate capacity in the future. 

Secondary Digesters 

After the primary digesters, sludge overflows to one of two secondary digesters.  The secondary 
digesters are each approximately 55 feet in diameter with a 26-foot side-wall depth for a volume 
of 0.46 MG each and a total volume of 0.92 MG.  The secondary digesters are mixed with 
recirculation pumps, but not heated.  The levels in the secondary digesters vary depending on if 
the digester is being filled or pumped to the sludge holding tanks.  Secondary digesters are also 
typically used to store digester gas in a floating or gas storage digester cover. 



 

   

7 

Centrifuge Dewatering  

Digested sludge from the secondary digesters averages approximately 1.0 percent solids at an 
average flowrate of 188,074 gallons per day, or approximately 131 gpm.  The maximum month 
flowrate to the dewatering centrifuges between January 2009 and April 2010 was 309,376 gpd or 
215 gpm.  The digested sludge is pumped to the two dewatering centrifuges that are typically 
both operated 12 hours per day, 7 days per week.  Each centrifuge is designed to be operated at a 
maximum hydraulic loading rate of 160 gpm, but is typically operated between 100 and 120 gpm.  
Therefore, the dewatering centrifuges are at approximately 40 percent capacity at the average 
solids production and 67 percent capacity at the maximum month solids production if operated 12 
hours per day and 7 days per week. Therefore, the dewatering centrifuges have enough capacity 
to handle much more biosolids from anaerobic digesters for dewatering.  

Solids Handling Conclusions 

At the average daily flow condition, the gravity thickener, thickening centrifuges, and dewatering 
centrifuges have enough capacity to receive additional solids loading for treatment. However, the 
existing primary digesters are small but adequate for the current solids production and do not 
have capability to treat significant additional solids loading. One additional primary digester will 
likely be required in the future to handle increased loadings.   

SALINITY INVESTIGATION 

Surprisingly, there is not very much information in the literature regarding total dissolved solids 
(TDS) concentration and its effect on the microorganisms involved in treating wastewater.  Tetra 
Tech has evaluated a paper from 1983 showing that there is no effect on microorganisms when 
the TDS concentration (salinity, in particular) is less than 6,000 mg/L, a very small effect was 
noticed between 6,000 and 12,000 mg/L, and progressively greater effect was seen up to 
35,000 mg/L. 

Tetra Tech performed a rough mass balance for dissolved solids and found that if Apex 
Environmental and Liquid Environmental increased their contribution by a factor of 3, then the 
TDS concentration would rise to approximately 1,800 mg/L.  Since this is well below the 
6,000 mg/L limit, we feel comfortable that the increased salinity will not negatively impact the 
microorganisms. 

Since most of the increased TDS will be sodium chloride, there may be an imbalance in the 
divalent to monovalent cation ratio.  This is a relatively new field of study.  The theory says that 
more divalent cations (Ca2+ and Mg2+) in wastewater are a large benefit to sludge settleability 
because the two positive charges can help bridge floc particles (which tend to be negatively 
charged) together and help them form bigger floc, which settle well in a clarifier.  If there are too 
many monovalent cations (Na+ and K+), these cannot bridge floc particles, and in fact repel them 
apart.  This results in smaller floc particles, and hence they do not settle as well. 

The divalent to monovalent cation ratio may not be much of an issue at the C.C. Williams 
WWTP, even if additional sodium chloride (a monovalent cation) is introduced in the form of salt 



 

   

8 

water.  This is because the floc particles from a pure oxygen system tend to be larger than typical 
activated sludge system to begin with, so the effect is not as pronounced.  We do not feel that the 
divalent to monovalent cation ratio is a reason not to accept additional wastewater from the 
CWTs under consideration. 

Salinity Investigation Conclusion 

Tetra Tech does not see a problem with the increased salinity from the oil spill waste in terms of 
microorganism function. 

OPTIONAL SYSTEM IMPROVEMENTS 

Tetra Tech performed an “on paper” evaluation of the WWTP, and also considered any 

improvements that could be made to enhance the treatment capacity.  Since the time-frame on this 
project is so short, enhancements requiring significant construction projects are not feasible and 
were not considered.  One optional enhancement that could be easily accomplished would be to 
implement enhanced primary clarification by adding a chemical coagulant (such as ferric chloride 
or even a coagulant polymer) to the primary clarifiers.  This would improve the particulate BOD 
removal in the primary clarifiers, which would mean less BOD would need to be treated in the 
HPO reactors. 

Properly sized primary clarifiers typically remove between 35 and 45 percent of the influent 
BOD.  According to the Lab Data spreadsheet provided Tetra Tech, the primary clarifiers are 
currently removing between 12 and 24 percent of the influent BOD.  Enhanced primary 
clarification may be able to increase this removal efficiency up to a total BOD removal as high as 
35 percent.  However, due to the condition of the primary clarifiers, it is difficult to rely on a ten 
percent increase in BOD removal, even with chemical addition.  It is also difficult to determine 
the acceptable dose of chemical, since the detention time, and the surface area loading rate in the 
clarifier is significantly less than a typical primary clarifier. 

System Improvement Conclusion 

The evaluation indicated that system improvements are not required to accept and treat additional 
high strength waste at the C.C. Williams WWTP.  However, if deterioration in the performance 
of the treatment system is observed upon receiving and treating the additional high strength 
waste, an optional strategy available to MAWSS would be to implement enhanced primary 
clarification to increase particulate BOD removal in the primary clarifiers, thereby reducing the 
overall BOD load going to the HPO reactors.  Additional information and/or implementation 
assistance can be provided by Tetra Tech should MAWSS choose to implement this optional 
treatment enhancement. 

TREATING ADDITIONAL WASTE AT WRIGHT SMITH JR. WWTP 

C.C. Williams WWTP has sufficient capacity to treat up to 0.2 MGD of additional wastewater 
from the two identified CWTs.  This is likely more wastewater than those industries can produce.  
Therefore, it does not appear that treatment at the Wright Smith Jr. WWTP will be necessary.  



 

   

9 

However, if some of the other CWTs wish to increase their contributions with oil spill waste, then 
MAWSS may need to evaluate that potential by utilizing additional capacity at the Wright Smith 
WWTP. 

Since it depends greatly on which of the other CWTs would be discharging additional 
wastewater, Tetra Tech has not completed a capacity analysis of the Wright Smith WWTP, so 
that analysis would need to be completed if/when another CWT wishes to participate in the oil 
spill cleaning. 

Wright Smith WWTP Conclusion: 

At this time, Tetra Tech does not see any need to process additional oil spill waste at the Wright 
Smith Jr. WWTP.  This can be re-evaluated if other CWTs wish to contribute oil spill waste. 

BOD SURCHARGE 

In a previous study completed by Tetra Tech. it was identified that the BOD surcharge assessed at 
the time ($0.23 per pound of BOD over 280 mg/L) did not adequately cover the operation and 
maintenance expense associated with that additional BOD.  In that previous analysis, Tetra Tech 
recommended increasing the surcharge to $0.33 per pound of BOD.  This would cover the cost of 
treating additional oil spill waste using the oxygen generation capacity that is currently available 
on average. 

BOD Surcharge Conclusions 

Therefore, Tetra Tech recommends a minimum BOD surcharge of $0.33 per pound of BOD over 
280 mg/L to recover the additional operation and maintenance costs associated with treating the 
additional BOD from the oil spill waste. 

Note that during periods of peak BOD loading, there will also be an increase in the usage of 
supplemental liquid oxygen associated with the oil spill waste.  The costs for the additional liquid 
oxygen are not fully captured by the recommended BOD surcharge, which is based on using the 
oxygen generation system.  However, Tetra Tech is currently unable to quantify these additional 
liquid oxygen costs, as they will be dictated by actual operating conditions and loadings.  
Therefore, if the oil spill waste is accepted for an extended period of time (say longer than 3 to 6 
months), it is also recommended that MAWSS evaluate the usage of liquid oxygen before and 
after accepting the additional oil spill waste.  If an increase in the usage of liquid oxygen can be 
established and quantified, it is also recommended that MAWSS re-evaluate the BOD surcharge 
and revise if needed in order to fully capture the additional costs for liquid oxygen. 


